50 SX MINI 2010 <2010><EU><6001J5>
FRONT FORK, TRIPLE CLAMP

T
g =B
=]
RS ‘L.:..?
@ &=
B
A oz |
Pos Part Number Description Additional Text Quantity
1 45201000233 FRONT FORK CPL. 50SX MINI 2009 1.00
5 7501498A TOP FORK PLATE 50 LC SEN. 03 1.00
6 0912080303 AH SCREW DIN0912-M 8X30 2.00
7 0912060253 AH SCREW DIN0912-M 6X25 4.00
25 77051264 BOTTOM TRIP. CLAMP CPL. 1.00
36 0025080306 HH collar screw M8x30 4.00
37 0912100250 AH SCREW DIN6912-M10X25,10.9 2.00

7417



38 50301038000 HANDLEBAR CLAMP D=22MM 2001 125/200 MXC,EXC 2.00
39 45101039000 HANDLEBAR SUPPORT D=22MM 2001 1.00
41 0985050003 Self locking nut DIN 985 M5 1.00
42 45001070000 BRAKE CABLE CLAMP RSGU 9/12 1.00
43 0025050206 HH collar screw M5x20 TX30 1.00
44 59030029000 HH NUT M20X1,5 WS=27 RIGHT SX RACING 1.00
45 46001043000 STEERING HEAD NUT M20X1,5 1.00
46 49001086000 COVERING CAP 1.00
47 0770021300 O-ring 40.94X2.62 NBR70 1.00
48 49001081000 TAPERED ROLLER BEARING 32004X 2.00
49 46001086000 PROTECTION RING 20,1X39X5 1.00
50 0770360030 O-RING 36,00X3,00 NBR 1.00
98 00050000931 STEARING HEAD REP. KIT MINI 0.00
99 00050000924 HANDLEBAR SUPPORT KIT 50 SX 0.00




